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Test Report

Fw b ERMNA RE A

TAIWAN SAKATA INK CORP.
WESPET LEREREBI2HE
NO. 12, DONGYUAN RD., JHONGLI CITY, TAOYUAN COUNTY 320, TAIWAN, R. O. C.

B 3X 3R{5 453k (TEST PART DESCRIPTION):

E#E &% (DK. BLUE INK)

mg/kg = ppm

. n.d. = Not Detected (7'}"\7]‘5“,?:{3)

MDL = Method Detection Limit (5 7&A& A& FRAE)
ARIE20055F10 B 138 BREBGH 2 142005/717/EC » $5£372002/95/ECA K » BB S TFHH
9 A B Kk = 4% Bl FR4]. (According to 2005/717/EC DecaBDE is exempt.)

NO.1
f#53x (Note) ©
1.
2
3.
4
5.

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
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"-" = Not Regulated (& RAAE)
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Test Report

Fw i BN RRE 000 O O
TAIWAN SAKATA INK CORP.

PE SR T LERRERI2R

NO. 12, DONGYUAN RD., JHONGLI CITY, TAOYUAN COUNTY 320, TAIWAN, R. O. C.

1) RIFLATHRAZBZARAR > G TLELBEM - (SSERKMA T BRI ) [ These samples were

dissolved totally by pre-conditioning method according to below flow chart. (Cr®" test method excluded )
2) MPRAER :ik&#E [ Name of the person who made measurement: Troy Chang
3) MFR A FA: 2k / Name of the person in charge of measurement: Chenyu Kung

| W~ B [ Cutting ~ Preparation

v

RS EFE / Sample Measurement
45 Pb ~ 45 Cd # Hg Mg Cr”
A 4 v A
RAFA B AR S 0 A T oA 38 E WY BR AT 7K EHEL AR AR ER A RO AL / el E# LR /Add
1t(4e F & F7c) / Acid digestion by suitable Microwave digestion with appropriate amount of
acid depended on different sample HNO3/HCI/HF digestion reagent
material (as below table) ¢
v ¥ : —
—{ 3% / Filtration ’_ Hadh B il &% A AT H
163 B [ Heat to
- v - appropriate
v I %4 | Residue | temperature to extract
| % | Solution | i l
all rusion AEEBIEARS /
* 2) aﬁciglﬁt(gz?séolve Cool, filter digestate
A— — through filter
| BRBSTRRTHIEHR /ICP-AES

v

¥4 E | Sample Material Hfuek A8 / Digestion Acid g epi#EeE /Add
4R, 48, 4%, 1248/ IR, AEER, BEE, AR, FAK / diphenyl-carbazide for
Steel, copper, aluminum, solder Aqua regia, HNO3, HCI, HF, H205 color development
3% / Glass w8, @R ER / HNOs/HF
A, 44, be, RE ¥ sk /Aqua regia v
Gold, platinum, palladium, ceramic VLI BN BT RE h
4% [ Silver s [ HNO3 f# o Bk SRR
# 1% | Plastic BRER, EROK, AR, Haeg / 540 nm e RAHE /

H>S0O4, H2O2, HNO3, HCI measure the
H 4, / Others o NAEATER B A | absorbance at 540 nm
Any acid to total digestion by UV-VIS

The content of this PDF file is in accordance with the original issued reports for reference only. This Test Report cannot be reproduced, except in full,
without prior written permission of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this report is unlawful and
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Test Report

Fw o BRA TR )
TAIWAN SAKATA INK CORP.
WESPET LEREREBI2HE

NO. 12, DONGYUAN RD.

’

2875 (No.): CE/2008/12889 B # (Date): 2008/01/17

JHONGLI CITY, TAOYUAN COUNTY 320, TAIWAN, R. O. C.

E%{(Page): 5 of 6

$aBEI 5 AB Xet 9444 R / PBB/PBDE analytical FLOW CHART

#nRiA A2/ | First testing process ——»

FHEMEHAZ A [ Optional screen process  s=ssssese

BEA42 /5 / Confirmation process — « —

Sample / # &

v

Sample pretreatment
Hrdb BT

LFEE S EEEREFE S EEEE S ENEEE N EEEEEREEREER

L] L
= ScreferlanalySIS :
= A1 Eh AT x
L Ll
= Ll

i
A

Sample extraction # &% 5/
Soxhlet method % X 2 # ik

]
v

Concentrate/Dilute Extracted solution
IR R KR IR

i
A4

Filter
IR B
T
v
Analysis by GC/MS
RABRATH HE AT

]
v

Issue Report #3144 ‘
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Test Report

Fuih FRMA RE A
TAIWAN SAKATA INK CORP.

WESPET LEREREBI2HE
NO. 12, DONGYUAN RD., JHONGLI CITY, TAOYUAN COUNTY 320, TAIWAN, R. O. C.

CE/2008/12889

ORERR
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Test Report

Fw o BRA TR ) 0O R 0 AR
TAIWAN SAKATA INK CORP.

WESPET LEREREBI2HE

4F., NO. 21-1, LANE 45, 2ND SECTION, CHUNG-SHAN NONTH ROAD, TAIPEI, TAIWAN

A5 (No.) : CE/2008/77012 B Hj(Date) : 2008/07/31 H#(Page) : 1 of 4

UTRERSFOEr AR, LhEPBEBLEEEP AT (The following samples was/were submitted and
identified by/on behalf of the client as) :

¥ 5% 4 #% (Sample Description) : RMEEEHE (N-378.DF-26) (FLEXO BLACK INK (N-378.DF-26))
Yot B B (Sample Receiving Date)  : 2008/07/24

2% 20 B (Testing Period) 1 2008/07/24 TO 2008/07/31

M & R (Test Results) : #FHATFT—E (Please refer to next pages).

SL‘im -Jx{l\ Chen

Shinjyh Chen / Asst. Manager
Signed for and on behalf of
S5GS TAIWAN LTD,

Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test report refer only to the_sampleg%ested. This test r;:port cannot be reproduced, except in full, without prior written permission of
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T t R rt #EAH(No.) : CE/2008/77012 H A (Date) 2008/07/31 & # (Page) 2 of 4
E R Y S NG| (0 A A
TAIWAN SAKATA INK CORP.
ML B PR T LR B REB125%
4F., NO. 21-1, LANE 45, 2ND SECTION, CHUNG-SHAN NONTH ROAD, TAIPEI, TAIWAN
A3 &L (Test Results)
i8] 2% 2R 4% (PART NAME) NO.1 2 & 4% (BLACK INK)
. . sk e s 7 &Aa R X
AR Bz R & BRAE | (Result)
(Test Items) (Unit) (Method) =
(MDL) NO.1
B % (£) / Halogen-Chlorine mg/kg |%#BS EN 14582:2007, wR#F B ¥tk 50 118
(C1) (CAS No.: 022537-15-1) AR EE. / With reference to BS
EN 14582:2007. Analysis was
performed by IC method for
Chlorine content.
B % (&) / Halogen-Bromine mg/kg |4#BS EN 14582:2007, vA#:F & itk 50 105
(Br) (CAS No.: 010097-32-2) ﬁ}ﬁ?ﬁ%é}fﬁ. / With reference to BS
EN 14582:2007. Analysis was
performed by IC method for Bromine
content.

153 (Note) ¢
1. mg/kg = ppm
2. n.d. = Not Detected (ﬂ‘iﬂfﬁﬂj)
3. MDL = Method Detection Limit (348845 R4E)

Unless otherwise stated the resutts shown in this test report refer only to the sample! s%ested. This test report cannot be reproduced, except in full, without prior written permission of
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Test Report

ok R A TR 8
TAIWAN SAKATA INK CORP.

WESPET LEREREBI2HE
4F., NO. 21-1, LANE 45, 2ND SECTION, CHUNG-SHAN NONTH ROAD, TAIPEI, TAIWAN

B &M A E / Analytical flow chart of halogen content

1) ARAAF : &4 / Name of the person who made measurement: Tin Lan
2) AR EFA kA E [ Name of the person in charge of measurement: Troy Chang

oL AT R/ 54k [
Sample pretreatment/separation

!

FER R BENAR DT |
Weighting and putting sample in cell

!

MR 58 R
Oxygen Bomb/Absorption

HEEZE EEMS /
Dilution to fixed volume

'

BT RATERSA
Analysis was performed by IC

Unless otherwise stated the results shown in this test rgort refer only tothesample % ested. This test report cannot be reproduced, except in full, without prior written permission of
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Test Report

ok B A RS )
TAIWAN SAKATA INK CORP.
WESPET LEREREBI2HE

4F.

s

A5 (No.) : CE/2008/77012 B Hj(Date) : 2008/07/31 H K (Page) : 4 of 4

NO. 21-1, LANE 45, 2ND SECTION, CHUNG-SHAN NONTH ROAD, TAIPEI, TAIWAN

o EBR

Unless otherwise stated the results shown in this test report refer only to thesanplje%% ested. This test rg;or’t cannot be reproduced, except in full, without prior written permission of
7,

the Compary. FR3EFERI - IEHRERERESIEIRLERE - AREREA A S ETER
This Test Report is issued b/ the Compary under its General Condtions of Senice printed overleaf or available on request and accessible at
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Test Report

EHRBBTERMNA RR S A0 OO 0 O
FORMOSA PLASTICS CORPORATION

ERBAEHREDIER B FHRRMR

NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILTAO VILLAGE, YUNLIN COUNTRY,

TAIWAN

UTRERSFOEr A, LhEPBEBLEEEPHEAWT (The following samples was/were submitted and
identified by/on behalf of the client as) :

# 5% % 4% (Sample Description) : S BHLDPEME B4 F A4 6334F (TAISOX LDPE FILM GRADE POLYMER 6334F)

AP (Style/Item No.) : 6334F ~ 6030F ~ 6130F ~ 6323F ~ 6330F ~ 6534F ~ 6634F

Yot B B (Sample Receiving Date) : 2008/07/04

)X B Bl (Testing Period) : 2008/07/04 TO 2008/07/11

)3 E K (Test Requested) : %P2 RoHS 2002/95/EC B HEMEEIH4SE L. (In accordance with the RoHS
Directive 2002/95/EC, and its amendment directives).

A F #E(Test Method) : % HIEC 62321/2nd CDV (111/95/CDV) ¥ 742, (With reference to IEC

62321/2nd CDV (111/95/CDV). Procedures for the Determination of Levels

of Regulated Substances in Electrotechnical Products).

(1) ARRHBLTHEET L LEELNIESESE. / Determination of Cadmium

by ICP-AES.

(2) ARBBESTHRFHELEEHRNNESE. / Determination of Lead by
ICP-AES.

(3) ARBBESTHRFHEILEEHRANRSE. / Determination of Mercury
by ICP-AES.

(4) 4T¥IELBMYE AR, RAUV-VISKR <1845 4% . / Determination of
Hexavalent Chromium for non-metallic samples by UV/Vis

Spectrometry.

(5) M?{,#ﬂ%#ﬂi/’ﬁ%&{%}ﬁ;ﬂd%&Eﬁ%%&ﬁnﬁ&Eﬁ%*%é\% / Determination of
PBB and PBDE by GC/MS.

)X & R (Test Results) : FHATFT—E (Please refer to next pages).
# 3% (Conclusion) 2 RIEFE P RS AR R, FARoHS(2002/95/EC) R AR fE S BEK

(Based on the performed tests on submitted samples, the test results are
compliant with the limits of RoHS Directive 2002/95/EC and its

subsequent amendments).

Signed for and on behalf of
SGS TAIWAN LTD,
Chemical Laboratory — Taipei

Unless otherwise stated the resutts shown in this test rgort refer only to the_sampleg%ested. This test report cannot be reproduced, except in full, without prior written permission of
the Compary. FrIEHE IR » ILEEERERARCRK LA E - ARERRANTEEA - ArlEbmeEsd -

This Test Report is issued by the Compary under its General Conditions of Senice printed owerleaf or available on request and accessible at
http//www sgs com/terms_and_conditions btm, Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Cliert’s instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exorerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
& AR IR A B AT A TR 8]

No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan/ &:]L8#7 % T 3 FARER 33 5}
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Test Report

LEDBG T ERDARR S OO0 R A A
FORMOSA PLASTICS CORPORATION

THRBAFHRERIEEEIR BB ABHTR

NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILIAO VILLAGE, YUNLIN COUNTRY,

TAIWAN

R E &R (Test Results) BAE(Unit): mg/kg

#HFE A\ RIRAT & £ % (Result) 7 HAR A RoHS
Method & FRAE FRAE
(Test Items) (Refer to) No.1 (MDL) (Linit)
4% / Cadmium (Cd) (1) n.d. 2 100
&% / Lead (Pb) (2) n.d. 2 1000
K / Mercury (Hg) (3) n.d. 2 1000
A 4% / Hexavalent Chromium Cr(VI) by (4) n.d. 2 1000
alkaline extraction
% %M XA / Sum of PBBs n.d. - 1000
—EB 3K / Monobromobiphenyl n.d. 5 -
ZBW K/ Dibromobiphenyl n.d. 5 -
ZJRMEK / Tribromobiphenyl n.d. 5 -
VEBER / Tetrabromobiphenyl n.d. 5 -
EBHEIK / Pentabromobiphenyl n.d. 5 -
SUEBE R / Hexabromobiphenyl n.d. 5 -
LB / Heptabromobiphenyl n.d. 5 -
NIBEWER / Octabromobiphenyl n.d. 5 -
BB / Nonabromobiphenyl n.d. 5 -
+i&W 3K / Decabromobiphenyl n.d. 5 -
% %W Xat 440 / Sum of PBDEs (5) n.d. - 1000
— B XBk / Monobromodiphenyl ether n.d. 5 -
R REE / Dibromodiphenyl ether n.d. 5 -
ZURMEREE / Tribromodiphenyl ether n.d. 5 -
V9 R KBk / Tetrabromodiphenyl ether n.d. 5 -
RRMEIREE / Pentabromodiphenyl ether n.d. 5 -
SR KBk / Hexabromodiphenyl ether n.d. 5 -
LR RKEE / Heptabromodiphenyl ether n.d. 5 -
NIRRT REE / Octabromodiphenyl ether n.d. 5 -
LB KBk / Nonabromodiphenyl ether n.d. 5 -
+ %Wt K&k / Decabromodiphenyl ether n.d. 5 -

Unless otherwise stated the results shown in this test re;ort refer only to thesample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of

the Compary. FrIEHE IR » ILEEERERARCRK LA E - ARERRANTEEA - ArlEbmeEsd -

This Test Report is issued b/ the Compary under its General Condtions of Senice printed overleaf or available on request and accessible at
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is

advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Cliert’s instructions, if any. The Company’s sole

responsibility is to its Client and this document does not exorerate parties to a transaction from exercising all their rights and obligations underthe transaction documerts. Ary

unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd. No. 33 Wu Chyuan Road, Wuku Industrial Zone, Taipei County, Taiwan/ &dLEA7 RS T 34& FAER 33 5%
& A BB FE B4 A TR 8] t (886-2) 2299-3939 f(886-2) 22993237 www.tw.sgs.com

i Member of the SGS Group



Bl =% ﬂ:.
‘EJ a’\*& 1= 3245 (No.): CE/2008/71425 B 2 (Date) :

Test Report

& «% Bl S \ﬁ NG|

FORMOSA PLASTICS CORPORATION

THRBAFHRERIEEEIR BB ABHTR

NO. 1, FORMOSA INDUSTRIAL COMPLEX, MAILIAO VILLAGE, YUNLIN COUNTRY,
TAIWAN

)3k 2R{3 4k (TEST PART DESCRIPTION):
NO.1 : & & 345 (WHITE PLASTIC PELLETS)

3 (Note) :
1. mg/kg = ppm
2. n.d. = Not Detected (**ﬁﬂj)
3. MDL = Method Detection Limit (75 48R 4% FRAE)
4. "-" = Not Regulated (& ILA&AA)

2008/07/11

E%{(Page): 3 of 6

Unless otherwise stated the results shown in this test r%)ort refer only tothesampl %% ested. This test rgpod cannot be reproduced, except in full, without prior written permission of

the Compary. FR3F AT + LR B R I - AR A T ERre] » AT

This Test Report is issued b/ the Compary under its General Condtions of Senice printed overleaf or available on request and accessible at
Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this Test Report is
advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Cliert’s instructions, if any. The Company’s sole
responsibility is to its Client and this document does not exorerate parties to a transaction from exercising all their rights and obligations underthe transaction documerts. Ary
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

SGS Taiwan Ltd.
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Test Report

EHRBBTERMNA RR S
FORMOSA PLASTICS CORPORATION
ERBAEHREDIER B FHRRMR

NO. 1,
TAIWAN

FORMOSA

1)

2)
3)

%A% (No. ) :

*EJ}E{VX T é’J /111,%3— . 145(4!}:

dissolved totally by pre-conditioning method according to below flow chart. (Cr
: % 744% / Name of the person who made measurement: Climbgreat Yang
/ Name of the person in charge of measurement: Troy Chang

ARAH
XA FA  RAE

CE/2008/71425

B #] (Date) :

INDUSTRIAL COMPLEX, MAILIAO VILLAGE, YUNLIN COUNTRY,

| W4 #HHS / Cutting ~ Preparation

v

Mk A% FF / Sample Measurem

ent

2008/07/11

E%{(Page): 4 of 6

BRSO EEEM o (SEE&MAFEMI ) [ These samples were
% test method excluded )

45 Pb~ 45 Cd

A 4

& Hg

\ 4

&4 Cr**

A\ 4

RIET Rl AR
1t.(40 T & P3¢ ) / Acid digestion by su

ey AE T A E R R EAT

itable Microwave digestion with

w5 AR SRR A ORI AL

e il g ALk [ Add
appropriate amount of
digestion reagent

_‘

acid depended on different sample HNO3/HCI/HF
material (as below table)
v Y
#7% / Filtration ’_
A 4

A 4

ik 1 Solution |

'

| #.7% / Residue |

v

ﬁnﬁ‘él\ 5] P-4 xlg’f:f/f!j
6233 / Heat to
appropriate
temperature to extract

1) &Rakik [
Alkali Fusion

v

2) BERIEA
HCI to dissolve

| B S F R T Rt

'

/ ICP-AES

AAEBRERS /
Cool, filter digestate
through filter

#&MH | Sample Material

i {eHk iz A2 38 / Digestion Acid

v

4, 49, 58, 748 /
Steel, copper, aluminum, solder

TR, HEE, BEE, AR, FRK/
Aqua regia, HNO3, HCI, HF, H,O;

3% 3% | Glass

w5, 8 A8 / HNOs/HF

I NEEHEE [Add
diphenyl-carbazide for
color development

&, 44, 4e, AL/
Gold, platinum, palladium, ceramic

X sk /Aquaregia

A 4

4% / Silver

#H#g / HNO3

% / Plastic

R, R, R, B /
H2S04, H20,, HNO3, HCI

Hb [ Others

ANALTER B 5% 2758 [
Any acid to total digestion

PRI T R
1R F AR SRR R AL
540 nm @y R$E /
measure the
absorbance at 540 nm
by UV-VIS

Unless otherwise stated the results shown in this test rgort refer only to thesampleg% ested. This test report cannot be reproduced, except in full, without prior written permission of

the Compary. FR3EFERA - IEREHERERHEIZA
ThIS Test Report is

& AR At B R A IR 8

issued b/ the Compary

GEE « FERERANT

under its General Condtions of Senice printed overleaf or available on request and accessible at

Al TRIERIHREL -
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